1. Add an item
  2. Add an item
  3. Add an item
Please wait...

Accessory Plate with 1/4'' and 3/8'' screws

Availability: SKU 410PL

Replaces 3271
Accessory Plate with 1/4'' and 3/8'' screws

Availability: SKU 410PL

Replaces 3271
  • Supplied with 1/4'' & 3/8'' fixing screw
  • Compatible with 405 and 410 Geared head
  • Made of aluminium
Accessory Plate with 1/4'' and 3/8'' screws
  • Supplied with 1/4'' & 3/8'' fixing screw
  • Compatible with 405 and 410 Geared head
  • Made of aluminium
Description

Details

410PL (RC4 style) supplied with 1/4' and 3/8' screw.
Specifications

Additional Information

Weight 3.17 oz 90 g
Material Aluminium Aluminium
Downloads

More information

Warranty
Warranty: 2 years + 8 year extension

Manfrotto Photo Accessories, select studio, tabletop and virtual reality supports are covered by a Standard Limited Warranty (two years from date of purchase) and are eligible for a free Standard Limited Warranty Extension, upon online product registration, for an additional eight years - thus up to ten years from date of purchase. For more details or to register your product, please visit: warranty.manfrotto.com.

Our Brands